

## 試驗報告

報告編號 : TE/2011/30178A1  
頁數 : 1 OF 4  
報告日期 : 2011年03月23日

### 康迪爾國際有限公司

(403)台中市五廊街62巷1號

以下產品由申請人提供，並確認如下：

樣品名稱 : 鞋子.

顏色 : 外表：白色.

內裡：萊姆綠.

型號 : TX3985B1.

送樣廠商 : 康迪爾國際有限公司.

收件日期 : 2011年03月17日.

試驗日期 : 2011年03月17日~2011年03月23日.

=====

我們根據顧客送交之樣品逐一進行測試，結果如下：

試驗結果：

試驗結果請見下頁

張德玉  
報告簽署  
張德玉 / 資深化學分析師



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

## 試驗報告

報告編號 : TE/2011/30178A1  
頁數 : 2 OF 4  
報告日期 : 2011年03月23日

### 試驗結果：

#### 耐磨耗試驗

測試方法 : EN 13520-2001 Martindale abrasion tester method  
測試設備 : 磨耗試驗機  
測試條件 : 溫度  $20\pm 2^{\circ}\text{C}$ , R.H.  $65\pm 2\%$   
                   $12\pm 0.3\text{ kPa}$   
測試樣品 : 內裡(萊姆綠)  
測試結果 : 乾式 25600 轉  
                  測試樣品非常輕微磨損且有起毳現象  
                  測試樣品顏色變化                   4-5 級

#### 汗液色牢度試驗

|      |  |               |               |
|------|--|---------------|---------------|
| 測試方法 | : ISO 105 E04-2008                                 |               |               |
| 測試條件 | : 溫度 $37\pm 2^{\circ}\text{C}$ , 4 小時, 荷重 12.5 kPa |               |               |
| 測試樣品 | : 內裡(萊姆綠)  |               |               |
| 測試結果 | : 試驗溶液   | 酸性汗液 (pH=5.5) | 鹼性汗液 (pH=8.0) |
|      | 測試樣變褪色   | 4-5 級         | 4-5 級         |
|      | 污染物-醋酸纖維   | 4-5 級         | 4-5 級         |
|      | 污染物-棉  | 4-5 級         | 4-5 級         |
|      | 污染物-尼龍   | 4-5 級         | 4-5 級         |
|      | 污染物-聚酯纖維   | 4-5 級         | 4-5 級         |
|      | 污染物-壓克力纖維  | 4-5 級         | 4-5 級         |
|      | 污染物-毛料   | 4-5 級         | 4-5 級         |

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明, 此報告結果僅對測試之樣品負責。本報告未經本公司書面許可, 不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TWA3930383

## 試驗報告

報告編號 : TE/2011/30178A1  
頁數 : 3 OF 4  
報告日期 : 2011年03月23日

### 試驗結果：

#### 摩擦褪色試驗

試驗方法 : BS EN ISO 105 X12-2002  
測試條件 : 溫度 20±2°C ; 溼度 65±2%  
                  摩擦荷重 9±0.2 N  
測試樣品 : 內裡(萊姆綠)  
測試結果 : 乾式污染程度      經向            4-5 級  
  緯向            4-5 級  
                  濕式污染程度      經向            4-5 級  
  緯向            4-5 級

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

## 試驗報告

報告編號 : TE/2011/30178A1

頁數 : 4 OF 4

報告日期 : 2011年03月23日

----- 樣品照片 -----



註1：灰色標評定標準為1級最低5級最高。

註2：試驗樣品已退還送樣廠商。

註3：此為2011/03/23所發行TE/2011/30178之加發報告，原始資料請參考TE/2011/30178。

----- 報告結尾 -----

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.